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Public Assessment Report for New Generic Medicinal Product

AvaTunzousiiuende Pregabalin Teva (25, 50, 75, 150)

asfuil 18 Aanaw 2561

nilag NOINANIMTIUIANTTUFUNINLALAITUINNS

A1UNUAZATINATITDINITUAZY NITNTWEAITITUEGY

YouAnanat
Name of product

Pregabalin Teva 25 (WSn1UNEU 1121 25),
Pregabalin Teva 50 (WSn1UNEU 11127 50),
Pregabalin Teva 75 (WSA1UNAU 121 75),
Pregabalin Teva 150 (W3n1U1&Y 131 150)

fiagndfigy
Active substance(s)

Pregabalin

FUGUTLY
Pharmaceutical form

Capsule, hard

AULLIS 25, 50, 75, 150 mg/capsule
Strength
‘li'e]xi‘l’l'Nﬂ'ﬁU%‘Vi'ﬁEJ'l Oral

Route(s) of administration

Yy 19 ud X P
Jousldnvevunzifou
Therapeutics indication(s)

%’aﬁa‘l‘z’fmuﬁﬂ%’mgh SmPC (Indication from SmPC)

e Treatment of peripheral and central neuropathic pain in adult.

e Adjunctive therapy in adults with partial seizures with or without
secondary generalization

e Treatment of Generalised Anxiety Disorder (GAD) in adults

* Management of fibromyalgia

Faudldmunusingluenarsiiuendmiudssvrvy

(Indication from Patient Information Leaflet)

. SL%LWE]%JﬂH’la’lﬂ’lﬁﬂ’mﬁLﬁﬂﬁ]’lﬂﬂyﬁ)’maﬁ]ﬂﬂa%a%ﬁuﬂi%ﬁ’m Tspaudn lsadnn
frarlu nauornsuianduilonasidudy

s o ‘§ o o/
LAYSUAIVBIUNLTEUAISUEN
Application number

1C 15111/61 (NG), 1C 15112/61 (NG), 1C 15113/61 (NG), 1C 15114/61 (NG)

JuNaLavsua1ve
Application date

18 anAu 2561

E-identifier number

6100077
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ASEAN
BSC
CAS
GAD
INN
IUPAC
SMP
SmPC

Aea (Abbreviation)
Association of Southeast Asian Nations
biopharmaceutics classification system
Chemical Abstracts Service
generalised anxiety disorder
international non-proprietary name
International Union of Pure and Applied Chemistry
safety monitoring program

Summary of Product Characteristics
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sneunansUssiunzideunisu
Avadunzideuinfuende Pregabalin Teva (25, 50, 75, 150)
E-identifier 6100077
La’U%J‘Uﬁ 1C 15111/61 (NG), 1C 15112/61 (NG), 1C 15113/61 (NG) waz 1C 15114/61 (NG)

asiuil 18 fanAw 2561

daudl 1: untuagasunisuszidiu (Introduction and summary review)
1.1 unih

81 pregabalin §11A598919.5 ULUY gamma-aminobutyric acid (GABA) aangns 4286y sjgamiﬂszéju
neurotransmitters Aanmiuly Tnaenazlusudi s unia alpha2-delta protein (auxiliary subunit 184 voltage-gated
calcium channel) lusguuuszamaiunais 81 pregabalin neglugingu anticonvulsants @1u1saldlun1ssnuilsa
neuropathic pain Imai%’tﬂummqLﬁaﬂiuﬂigﬁﬁﬁﬂwwmﬁtﬂu first line drug waalulang nIoNURDDINITUINALNIIN
g1lidla ! wazarunsaldluenmsuindulssamdiudatelaedanvnainlsaiuimulanis® uazlulsa epilepsy &1
pregabalin mmmiffﬂummqLﬁaﬂiuﬁiﬂwﬁlﬁmmi Focal seizure, Benign epilepsy with centrotemporal spikes,
Panayiotopoulos syndrome uag Late-onset childhood occipital epilepsy (Gastaut type)® waglulsa GAD fAauisa
M dusetulunsshwennmsaenanilea’

o o o

HAnfinuaien Pregabalin Teva dailuenandiyy fsenddny anuuse uazgluuundvdarimiloudunindueie
Sradeddlgsunstunsdevlulnendiie Lyrica Tnsnaninsien Precabalin Teva flvatunzideutiull 4 mnuuss fio 25,
50, 75 waz 150 mg F95{FuaynIAc 1G’f§uiwmuﬂﬁﬁﬂm%aauyjahﬁi’mﬂizL'vmLﬁaaﬂ’uauumiéﬁyuwLﬁ&mw%auﬁ'u
finnsanseaunsvesniunsAnvdauya (biowaiver) muUsznAdTNNLAMLATINANTOMNTUALEN 1509 ASEAN
Guideline for the Conduct of Bioequivalence Studies &3Uauga« lavinn1s@nwinisazate (dissolution) ¥aese
d1fy wansiauivagaeu Pregabalin Teva HansAMY19198 wazdeBadoyansBunugad (permeability) vosnadnsinuie

AULUU widuduImAnS e aulununel BCS class 1 — based biowaiver

1.2 We5IMe1va4lsa (Pathophysiology of Disease)
1.2.1 Neuropathic Pain

Neuropathic pain is caused by a lesion or disease of the somatosensory system, including peripheral
fibres (AB, A6 and C fibres) and central neurons. Multiple causes of neuropathic pain have been described and
its incidence is likely to increase owing to the ageing global population, increased incidence of diabetes mellitus
and improved survival from cancer after chemotherapy. Indeed, imbalances between excitatory and inhibitory
somatosensory signaling, alterations in ion channels and variability in the way that pain messages are modulated
in the central nervous system all have been implicated in neuropathic pain. The burden of chronic neuropathic
pain seems to be related to the complexity of neuropathic symptoms, poor outcomes and difficult treatment

- 5
decisions.

! The Pharmacological Management of Neuropathic Pain in Adults [Internet]. 2018 [cited April 2019]. Available from:
http://www.lancsmmg.nhs.uk/download/guidelines/Neuropathic%20Pain9%20Guidance%20(Version%201.2).pdf.

? Sathirapanya P. Proper Treatment of Neuropathic Pain with Thais' Economic Status. Songkla Med J. 2016;34(2):93 - 102.

® Epilepsies: diagnosis and management [Internet]. April 2018 [cited April 2019]. Available from: https://www.nice.org.uk/guidance/cg137.

* Clinical Practice Review for GAD [Internet]. 2015 [cited April 2019]. Available from: https://adaa.org/resources-professionals/practice-guidelines-gad.
® Colloca L, Ludman T, Bouhassira D, et al. Neuropathic pain. Nat Rev Dis Primers. 2017;3:17002. Published 2017 Feb 16. doi:10.1038/nrdp.2017.2
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1.2.2 Epilepsy

Epilepsy is the condition of recurrent, unprovoked seizures. Epilepsy has numerous causes, each
reflecting underlying brain dysfunction (Shorvon et al. 2011). A seizure provoked by a reversible insult (e.g., fever,
hypoglycemia) does not fall under the definition of epilepsy because it is a short-lived secondary condition, not
a chronic state.

Epilepsy syndrome refers to a group of clinical characteristics that consistently occur together, with
similar seizure type(s), age of onset, EEG findings, triggering factors, genetics, natural history, prognosis, and
response to antiepileptic drugs.

Epilepsy is one of the most common neurologic conditions. About 1% of the population suffers from
epilepsy, and about one-third of patients have refractory epilepsy (i.e., seizures not controlled by two or more
appropriately chosen antiepileptic medications or other therapies). Approximately 75% of epilepsy begins during

childhood, reflecting the heightened susceptibility of the developing brain to seizures.’®

1.2.3 Generalised anxiety disorders (GAD)

GAD is one of a range of anxiety disorders including panic disorder (with and without agoraphobia), Post-
traumatic stress disorder (PTSD), Obsessive-Compulsive Disorder (OCD), social phobia, specific phobias (for
example, of spiders) and acute stress disorder.

GAD commonly coexists with other anxiety disorders and with depressive disorders, as well as a variety
of physical health disorders. ‘Pure’ GAD in the absence of another anxiety or depressive disorder is less typical

than comorbid GAD.’

1.2.4 Fibromyalgia

Fibromyalgia Syndrome is a chronic condition causing pain, stiffness, and tenderness of the muscles,
tendons, and joints. It is also characterized by restless sleep, tiredness, fatigue, anxiety, depression, and
disturbances in bowel functions. The etiology of fibromyalgia remains unknown, but recent advances and
discoveries have helped to unravel some of the mysteries of this disease.

Although the etiology remains unclear, characteristic alterations in the pattern of sleep and changes in
neuroendocrine transmitters such as serotonin, substance P, growth hormone and cortisol suggest that regulation
of the autonomic and neuro-endocrine system appears to be the basis of the syndrome. Fibromyalgia is not a

life-threatening, deforming, or progressive disease.?

' o o X o o .
duil 2: unajuvesAvalunziioudiiuen (Summary of the dossier)

ST S . o I
2.1 UssinAvavunsligun1suen (Type of marketing authorization application)
® Product type gunutagiudmsunywd Useunn chemical medicinal product

® Application type  #1andligy (Generic) MfosAnw LA

® Stafstrom CE, Carmant L. Seizures and epilepsy: an overview for neuroscientists. Cold Spring Harb Perspect Med. 2015;5(6):a022426. Published 2015 Jun 1.
doi:10.1101/cshperspect.a022426

" National Collaborating Centre for Mental Health (UK). Generalised Anxiety Disorder in Adults: Management in Primary, Secondary and Community Care.
Leicester (UK): British Psychological Society; 2011. (NICE Clinical Guidelines, No. 113.) 2, GENERALISED ANXIETY DISORDER. Available from:
https://www.ncbi.nlm.nih.gov/books/NBK83471/

& Jahan F, Nanji K, Qidwai W, Qasim R. Fibromyalgia syndrome: an overview of pathophysiology, diagnosis and management. Oman Med J. 2012;27(3):192—
195. doi:10.5001/0mj.2012.44
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https://www.ncbi.nlm.nih.gov/pmc/articles/PMC4448698/#A022426C75

o dndndiedvdauavUSunnvesiiedAyiunesusuvemiiourundndueie1d194 Lyrica Falasunistu

neidouwallulsemealng

® Review method N15UsELIULUUE D (abbreviated assessment) Ingld unredacted assessment report 970

Usginalgosutusznaun1susziiiu uazn1sussliunuuLsesa (expedited approval) 109310 Pregabalin 75, 150

mg capsule Inaglusensermudydead audsemedinnuanznssunmsomsuazen Wedun 5 fugieuy

2560 gusziiulasuanudonngideivigaieuenlunsusaiuena1saunmn

2.2 doyaihly (Administrative data)

2.2.1 wannua (Product)

YauAnA I

name

Name of Product: Invented

Pregabalin Teva 25, 50, 75, 150

WINUAU 1 25, 50, 75, 150

YaudAny

Active Substance(s)

INN: Pregabalin (WSn1u1aw)

Therapeutic Class

AULLIS 25, 50, 75, 150 mg/capsule
Strength
nauen Other antiepileptics

ATC code: NO3AX16

JUnuUE

Pharmaceutical form

Capsules, hard

Drug characteristics

6liEJ\i‘I/I'Nf'l’]i‘U‘%‘I/I’]iEl’] Oral
Route of administration
Anwauze ® 25mg

a 3 o

walgadvwa Yu fiay 25 ddfiuiuudiuadga aely [ m’l"

UTTPRIEMNTYAFUITIIUA
Ivory opaque capsules imprinted by black sign 25 on
capsule body, filled with white to off white, granulated

powder

50 mg:

wagadvIwa Yu didudddaseuduadya vuiuauya
Auiay 50 wazdidudarseudualga a1eluussaneen
WNTYATV AV

Ivory opaque capsules imprinted by radial black band on
capsule body, filled with white to off white, granulated

powder

75 mg:
walgadu1iuda dhdvuy ey 75 daiuvivudiwalya

MeluusTrEIunTUaEY TG
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Opaque capsules with pink cap and ivory body imprinted
by black sign 75 on capsule body

® 150 mg: e
waUgadv1IwIa Ju fiae 150 ddrfinsivudiualya nelu |m||||U|||“ I
UTTIRIBIMNTYAFVINW NI

0 1cm

Ivory opaque capsules imprinted by black sign 150 on

capsule body

UTTPAUINUAZVUIAUTIY WHIUFamaT PVC/AL unsay 7, 14 uaUga naesas 1, 2, 3, 4, 8, 10, 12 W9

Packaging and Package size(s) | Blister PVC/AL 7, 14 Capsules/blister 1, 2, 3, 4, 8, 10, 12 blisters/carton

2.2.2 WWaNEn (Source)
2221 g’jﬁ'uﬁwa (Name and address of the applicant)
UTHn daunsunnd 911a (Silom Medical Co., Ltd.)
2222 ﬁ'aLtazﬁa§jmaac§w§mw§mﬁ'm%8ﬁﬁﬂL?Qgﬂ (Name and address of the manufacturer(s) for finished
product)
Pliva Croatia Ltd.
Prilaz baruna Filipovi¢a 25,
10000 Zagreb, Republic of Croatia
dauil 3: LNEITAUANATIN (Quality documentation)
3.1 Drug substance
3.1.1 General information
3.1.1.1 Nomenclature
INN Pregabalin
IUPAC name (35)-3-(@aminomethyl)-5-methylhexanoic acid

CAS registry number 148553-50-8

3.1.1.2 Structure

H,N /\\;'/\\COEH
Structural formula Y
Molecular formula CgH17NO,
Molecular weight 159.2

3.2 Drug product

3.2.1 Description and composition of the drug product

® Pregabalin capsules 25 mg are ivory opaque capsules imprinted by black sign 25 on capsule body, filled with
white to off white, granulated powder. Each capsule contains 25 mg of pregabalin.

® Pregabalin capsules 50 mg are ivory opaque capsules imprinted by radial black band on capsule cap and
black sign 50 and radial black band on capsule body, filled with white to off white, granulated powder. Each

capsule contains 50 mg of pregabalin.
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® Pregabalin capsules 75 mg are opaque capsules with pink cap and ivory body imprinted by black sign 75,
filled with white to off white, granulated powder. Each capsule contains 75 mg of pregabalin.

® Pregabalin capsules 150 mg are ivory opaque capsules imprinted by black sign 150 on capsule body, filled
with white to off white, granulated powder. Each capsule contains 150 mg of pregabalin.

The qualitative composition and function of each component in Pregabalin capsules 25 mg, 50 mg, 75

mg, 150 mg, with reference to their quality standard

Composition

Pregabalin

Mannitol

Pregelatinised maize starch

Talc

The qualitative composition and function of each component of hard capsule shell for Pregabalin

Capsules 25 mg, 50 mg, 75 mg and 150 mg with reference to their quality standard

Capsule shell components

Titanium dioxide E171

Yellow iron oxide E172

Red iron oxide E172

(Pregabalin Capsules 75 mg only)

Gelatin

The qualitative composition of each component in hard capsule printing ink with reference to their quality

standard

Name of Ingredient

Shellac

Black Iron Oxide E172

Propylene Glycol

Potassium Hydroxide

Container Closure

Pregabalin capsules 25 mg, 50 mg, 75 mg and 150 mg are packed into PVC //Al blisters.

agunanisuszifiuduannn

MUHAFTUINTIENUNTUTEUnzilouiiuanmiwssme saufeusuniaiunudeimunvesseine

o Y

Inguazondeu nuinvszinuniedennadidgyiiinadeduauninvesiisuen lisunsiiwmmanietuasdoya

WiuALeg el NMMsIndeyas AN MTuYeiakaruousula

dauf 4: nasarunsAne lurasannaawisasnInaass (Non-clinical documentation)

a3Unan15UszIliua1u Non-clinical

Pregabalin Teva Lﬂumamﬁm%mﬁﬁagﬂﬂisLmnmmﬁzylmiﬁﬁmémﬁmeﬁmﬁwéaﬁa Lyrica @sl¢i¥uousta
nstungfoulunansdssimarialan sawdslésueysifnadeululnefisanuuss 25, 50, 75 uaz 150 mg warlésy
n1sUan Safety monitoring program (SMP) &2 %qﬁmm%ﬂLau‘uawﬁﬂgmmﬁﬂnﬂ']isuaasﬁaagaiuﬁml,ﬂé“ﬂﬁmm

Wndgaaumans wasfivine1vesen g5uaugin Jaludndudosdudeya non-clinical iy
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daun 5: enansiiunsineluayed (Clinical documentation)

dgunani1sUszfiuau Clinical

Pregabalin Teva datdugnansiafifinnsdnudrauya lnegsueugin Ifdusenunsdnudaauyaly
iaUszmeAdieatuayunstiunsidou Inedusenunisinudrauyaluiyuduss Pregabalin Capsules 50 mg way
Pregabalin Capsules 300 mg @1 uamnuissgeaniifignsanysznoufudnaiudu (unss 300 mg Huvedy
neifouiivssmasesiiu udlildvetunsidoudiussimalne) venanidafissaunisvesniunisdnudaanya
(biowaiver) A111U5A1AG11TNITUAMENTIUNITDIMITUALEY 15 09 ASEAN Guideline for the Conduct of
Bioequivalence Studies & $uaygyn lavinn1s@nwinisazaie (dissolution) vesdae1d1Asy nandusinaaay
Pregabalin Teva Wansng18198¢ ward19dsloyan1sdunuigad (permeability) YesHAninmiefuwuy Wiedudui

nan AU EeulumULnae BCS class 1 — based biowaiver

d7Udl 6: LNUNITIANIIAMULEBY (Risk management plan)

o

H5uaunv ladu EU Risk Management Plan iigldusznaunisfinnsandivedunsifeudifuen fiussiau

@

ANuUandy (safety concern) aguln

=De

Important identified risks
® \Weight gain
® Peripheral oedema and oedema-related events
® Dizziness, somnolence, loss of consciousness, syncope and potential for accidental injury
® Discontinuation effects
® Drug interactions (lorazepam, ethanol, and CNS depressants)
® Fuphoria
® Hypersensitivity and allergic reactions
® (Congestive heart failure
® Vision-related events

® Abuse, misuse and drug dependence

Important potential risks
® Haemangiosarcoma
® Suicidality
® Off-label use in paediatric patients

® Medication error with pregabalin oral solution
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Missing information

® Pregnancy and lactation

agUransUszfiunaunnsIantsAaEes (Risk management plan evaluation)

Pregabalin Teva dmdundnsaginmnudssseiu 4 amundninasinisinauanulasndendnsusionni
dnuaizannandes (Risk-Based Approach SMP) Tagsznimdntineu o udi 9 Aa1AY 2560 Faflumsnsfinauannu
Uaonialaen1sdssisnuaulasnisiuy mandatory spontaneous ADR reporting

Avualig Suauyn Y asuuAfusesdmiumsnenuenisliisszasaannisiden lngeenaiude 6(2)
uwngnIENIITIdhensiunsdeumiuen we. 2555 uagilununsdanisanuides agud

1. asna@uenasiiuetdmiulsevivu lnenmsnaaeulssaniammsiideyasiuguslan (user-testing)
dieustiduarndnlaenansiifusivesiuiinon uarmenunaniglulaiiu 12 Wounddldsuluddynsiu
neidouSuen

2. femuanudasndislunislide lnesieaudeyasinislifisseasd (adverse drug reaction) wagdaymnann

msldendnudug (other drug related problems) 91nn1sTHen

nan1susTiuaanaudeniuang g (Labeling evaluation)

aangn (Labeling)

o

d5vaygnn ladavihaaineililudwetunsideuiisuen dadunainuundeussqen (UNIT CARTON) uay
2a1nY7 UUUAALADS (BLISTER) wansswaztdsatdulumudoninunlunse Syajfen uagnaninueia wuy ASEAN
Harmonization (U52n1Ad11n9uangnIsnn1ge1915hazen 26 5u11AY 2551) ANAKYIN 3 1309 N139AVIRaINLas

nansmiveieUsenaun1stumetdeusisuenniu ASEAN Harmonization aguleinadl

2AMNUUNABIUTI8T (UNIT CARTON)

U8 Yarinnun X ANLULNZEL
1 | Foen (Product name) v v
2 | 3Uluu (Dosage form) v v
3 | Fovesiierddny (Name of Active Ingredient(s)) v v
4 | ANULsIveIIEdAny (Strength of Active ingredient(s)) Vv v
5 | JUN1SKER (Batch number) v v
6 | Jundn (Manufacturing date) V4 v
7 ’3’u§um&g (Expiration date) v N4
8 | 38n1slvien (Route of Administration) V4 v
9 | anmeznsiiuine (Storage condition) N4 v

10 | wwunzidou (Country’s Registration Number) N4 N4

11 | YouaitoguaaiFuauaina (Name and address of MAH) v Vv

12 | Youasiiogesinantlusinassina (unsdlomimdods i) v v

(Name and address of manufacturer)
13 | YaanuiiiAwuuaain (Special labeling) v N4
14 | Yhinaeniiuugiilusias fudmiusnguiniusazindous n/a n/a
(Recommended Daily Allowance)
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U9 oMU a AL AL
15 | AndsunuUsenIA (Waming) Vv V'
16 | YUIAUs9 (Pack sizes) v v
LB
v RUNLHY LA UTDMNUA NIDUAIUNIZEL
n/a  weds lWifeadestuideiusadu
2aMneIuUUAALADS (BLISTER)
U9 YOMUA a AL AL
1 | $01 (Product name) v v
2 | Fosferdriay (Name of Active Ingredient(s)) Vv v
3 | AULIIBIRINEARY (Strength of Active ingredient(s)) v v
4 | 3unIWaR (Batch number) Vv N4
5 fu?:um&g (Expiration date) v V4
6 | Fo/dryinunivesiian/iinvowadnsias/fusuane (country specific) - -
7 | wawnzidausniuen (Country’s Registeration Number) (country specific) - -

KRUNYLIER)
E—

Vv U180 AMUVDAUA KSBTAIUUUNTEL

- P89 bluwang

nan1sUssdiuenasiniuendmiussvu (Patient information leaflet evaluation)

L@nansiiugn Pregabalin Teva 25, 50, 75 war 150 ld3Unuudeyasndmiudsesnvu (patient information
leaflet) nan1sHATUNTTRYAQNADY ATUMIU donAGEITULENANTAAUENANTULAIINTNINTISWITE Uasnan1TUseiiu
lonansiuna Windin wareddn Tnsldasuasyddyiifasmsufoalumsliend udmsiimaveasuenatsiiu
ndmsuUsEATU (User testing) AMUUTZAIAFITNNUALIZNTIUNITOMNTHAZE L30MUIMINITTnvonasifiuen as
$uil 3 .. 2556 uaziIMer AUszmAlagnesdaaINTUsENOUNMSHARAUTIguN W NquaIAL 2562 Ferfmusliiiu
ounIn Wim3useainagsh user testing vatonansiifugndmiuusznsuildfueyli uazdunansagounielu 12

wou waslasuludrAgnistunglousisuen

nan1sUsziuena1INNUen (Package insert evaluation)

Han1sUsEiwenansitduedmiuynaInsmeanIsunng nuindeyanasuiinnuasnndesiunanisdnwiniu

o

AN W3AATn uaradiln tneldasudeyadAgiiuaainsnieanisunmdaiss dielinisldugniesuaranmena

amsumsUszfiudssleviuazaaandss (Overall benefit/risk assessment)
MNTBNURNansUTEumsueadey Pregabalin Teva TusinaUszine (Pregabalin AbZ 25/50/75/100/150/
200/225/300 mg Hartkapseln) 51841UN15AN®T Biowaiver Lags18uNsAnuFIauyaves Pregabalin Tusinsuszine &

Usgliuliimseinansusaiiunuiuteyauagnsa1sniaivinis asuladndiuen Pregabalin Teva 713 4 Aauss (25,

2 UsEnANSYNSINENSNSAEY Basenfisaussiiounisldenliluaanuasfitenansifueuasdennuvesiiiow atud 51 Usznie
v v q ¥ ¥ Y
YR a
Uil 29 weeRnIeU 2555
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50, 75 wag 150 mg) Agnseinsu nsuIunIsHaRLarMSAIUANANAMATNINIgIWTeTiald tnedthauyaduetsuwuy

UsganSnnuazanulaenigluteuslined

o T3Shwianisueiinainanuiaunfveadudsedan

o lidugnasusuiventudnuissgilunsinulsaaudnluglve

o linwlsainninamlvluglvy
o lHdwiunmsnmemstianduilouasdudy
Tneflselovimilonuidss aseydinsidewiivenduadunse Tnefideuly Ao dulunismuununis
Jnnsanandes ﬁ?ﬂﬁﬁ“ﬁ
1. ayRdeunasiiusdmiulsznvu lnsnmsmaaeuuszansnmnislrdeyaniuguilan (user-testing) Lite
Ussiiuanudilaenansiifusnvesuilae uassisnunanisluliiiu 12 Weundsldsuluddynistu
neideusiuen
2. Aesnuanudasadielunislder lnesenudeyasinislifisuszasd (adverse drug reaction) wagdeymainnis
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AMANUIN 3

NENSAAUENIEINIUYAIINTTININISUNNE (Package leaflet)

SPC

wnasmfuedmivyaainmmanisunnd
1. NAME OF THE MEDICINAL PRODUCT
Pregabalin Teva 25, Pregabalin Teva 50, Pregabalin Teva 75, Pregabalin Teva 150
Pregabalin 25, 50, 75 and 150 meg Capsules, Hard
2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each capsule, hard contains contains 25, 50, 75 and 150 me of preeabaling
For the full list of excipients, see section 6.1
3. PHARMACEUTICAL FORM
Capsule, hard.
pregabalin 25 mg:

Ivory opaque capsules imprinted by black sign 25 on capsule body, filled with white to off white,

granulated powder.
pregabalin 50 ma:

lvory opanue capsules imprinted by radial black band on capsule cap and black sien 50 and radial black
band on capsule body, filled with white to off white, eranulated powder.

pregabalin 75 mg:

Opaque capsules with pink cap and vory body imprinted by black sien 75, filled with white to off white,

granulated powder.
pregabalin 150 mg:

lwory opaque capsules imprinted by black sien 150 on capsule body, filled with white to off white,

eranulated powder.
4, CLINICAL PARTICULARS

4.1 Therapeutic indications

. -

Pregabalin Teva is indicated for the treatment of peripheral and central neuropathic pain in adults.

Epilepsy

Pregabalin Teva is indicated as adjunctive therapy in adults with partial seizuwes with or without secondary

13.12Pg 1
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seneralisation.

Pregabalin Tewva is indicated for the treatment of Generalised Anxiety Disorder (GAD) in adults.

Fibromyalgia
Pregabalin Tewva is indicated for the manasement of fibromyalgia.

4.2 Posology and method of administration

Posoloey
The dose range is 150 to 600 mg per day given in either two or three divided doses.

| o
Pregabalin treatment can be started at a dose of 150 me per day siven as two or three divided doses.

Based on individual patient response and tolerability, the dose may be increased to 300 me per day after
an interval of 3 to 7 days, and if needed, to a maximum dose of 600 me per day after an additional 7-day

interval.
Epilepsy
Pregabalin treatment can be started with a dose of 150 me per day siven as two or three divided doses.

Based on individual patient response and tolerability, the dose may be increased to 300 me per day after

1 week. The maximum dose of 600 mg per day may be achieved after an additional week.

Generalised Anxiety Disorder
The dose range is 150 to 600 mg per day given as two or three divided doses. The need for treatment
should be reassessed reaularly.

Pregabalin treatment can be started with a dose of 150 me per day. Based on individual patient response
and tolerability, the dose may be increased to 300 me per day after 1 week. Following an additional week
the dose may be increased to 450 mieg per day. The maximum dose of 600 me per day may be achieved

after an additional week.

B .
The usual dose range for most patients is 300 me to 400 me per day given in two divided doses. Some
patients may derive additional benefit at 600 me per day. Dosine should begin at 75 me two times a day
(150 me/day) and may be increased to 150 me two times a day (300 me/day) within 1 week based on
efficacy and tolerability. Patients who do not experience sufficient benefit with 300 mg/day may be
further increased to 225 mg two times a day (450 me/day). If needed, in some patients, based on
individual response and tolerability, the dose may be increased to maximum dosage of 600 me/day after

an additional week.

SPC 1.3.1.2Pg. 2
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Discontinuation of preeabalin
In accordance with current clinical practice, if pregabalin has to be discontinued it is recommended this

should be done gradually over a minimum of 1 week independent of the indication (see sections 4.4 and
4.8).

Patients with renal impairment

Pregabalin is eliminated from the systemic circulation primarily by renal excretion as unchaneed active

substance.

As pregabalin clearance is directly proportional to creatinine clearance (see section 5.2), dose reduction in
patients with compromised renal function must be individualised according to creatinine clearance (CLcr),

as indicated in Table 1 determined usine the followine formula:

Clarlml/min) = [(1.23 x [140 - agelyears)] x weightlkg)l/Serum creatinine(dmaol/U]
(x 0.85 for female patients)

Pregabalin is removed effectively from plasma by haemodialysis (509 of active substance in 4 hours). For

patients receiving haemodialysis, the pregabalin daily dose should be adjusted based on renal function.

In addition to the daily dose, a supplementary dose should be given immediately following every 4 hour

haemedialysis treatment (see Table 1),

Table 1. Pregabalin dose adjustment based on renal function

Creatinine clearance Total pregabalin daily dose * Dose regimen
(CLer) {mL/min)

Starting dose (me/day) Maximum dose (me/day)
z 60 150 600 BID or TID
230 - <60 5 300 BID or TID
=215 - <30 25 - 50 150 Once Daily or BID
<15 25 75 Once Daily
Supplementary dosase following haemodialysis (me)

25 | 100 Single dose+

TID = Three divided doses

BID = Two divided doses

* Total daily dose (me/day) should be divided as indicated by dose regimen to
provide mie/dose

+ Supplementary dose is a single additional dose

ot )

Mo dose adjustment is required for patients with hepatic impairment (see section 5.2).

13.12Pg 3
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Elderly (over 65 years of age) population
Elderly patients may require a dose reduction of pregabalin due to a decreased renal function (see

patients with renal impairment).

Paediafric population
The safety and efficacy of pregabalin in children below the age of 12 years and in adolescents (12-17

years of age) have not been established. Curently available data are descibed in section 4.8, 5.1, 5.2 but

no recommendation on a posology can be made.

| i o

Pregabalin Tewva may be taken with or without food.

Pregabalin Tewva is for oral use only.
4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1

4.4 Special warnings and precautions for use

In accordance with current clinical practice, some diabetic patients who gain weight on pregabalin

treatment may need to adjust hypoelycaemic medidinal prodiicts.

" e .
There have been reports in the postmarketine experience of hypersensitivity reactions, including cases of

angioedema. Pregabalin should be discontinued immediately if symptoms of angioedema, such as facial,

perioral, or upper ainway swelling ocour.

Dizzi ! loss of - s Limpai

Pregabalin treatment has been assodated with dizziness and somnolence, which could increase the
occurrence of accidental injury (fall) in the eldery population. There have also been post-marketing
reports of loss of conscionsness, confusion and mental impairment. Therefore, patients should be advised

to exerdse caution until they are familiar with the potential effects of the medicinal product.

- ! i
In controlled trials, a hisher proportion of patients treated with precabalin reported blurred vision than
did patients treated with placebo which resolved in a majority of cases with continued dosing. In the
clinical studies where ophthalmolosic testing was conducted, the incidence of visual acuity reduction and
wvisual field changes was greater in pregabalin-treated patients than in placebo-treated patients; the
incidence of

fundoscopic chanees was ereater in placebo-treated patients (see section 5.1).

13.12Pg 4

Pregabalin Teva 25, 50, 75, 150 TenuEan1sUsEiiunyidousisuenatuansisas

i1 22/36



SPC

In the post-marketing experience, visual adverse reactions have also been reported, including loss of

wision, visual blurring or other chanees of visual acuity, many of which were transient.
Discontinuation of pregabalin may result in resolution or improvement of these visual symptoms.

Renal failure
Cases of renal failure have been reported and in some cases discontinuation of preeabalin did show
reversibility of this adwverse reaction.

There are insufficient data for the withdrawal of concomitant antiepileptic medicinal products, once
seizure control with pregabalin in the add-on situation has been reached, in order to reach monaotherapy

on pregabalin.

Withdrawal symptoms

After discontinuation of short-term and lone-term treatment with pregabalin withdrawal symptoms hawve
been observed in some patients. The following events have been mentioned: insomnia, headache,
nausea, anxicty, diarrhoea, flu syndrome, nervousness, depression, pain, comailsion, hyperhidrosis and
dizziness, sugeestive of

physical dependence. The patient should be informed about this at the start of the treatment.

Convulsions, including status epilepticus and grand mal convailsions, may occur during pregabalin use or

shortly after discontinuing pregabalin.

Concerning discontinuation of lone-term treatment of preeabalin, data suweeest that the incidence and

severity of withdrawal symptoms may be dose-related.

Congestive heart failure

There have been post-marketing reports of coneestive heart failure in some patients receiving pregabalin.
These reactions are mostly seen in elderly cardiovascular compromised patients durineg pregabalin
treatment for a neuropathic indication. Pregabalin should be vused with caution in these patients.
Discontinuation of

pregabalin may resolve the reaction.

Treatment of central neuropathic pain due to spinal cord injury
In the treatment of central nevwropathic pain due to spinal cord injury the inddence of adverse reactions

in general, central nervous system adverse reactions and especially somnolence was increased. This may
be attributed to an additive effect due to concomitant medicinal products (e, anti-spasticity medicinal
prodiicts) needed for this condition. This should be considered when prescribing pregabalin in this

condition.

Suicidal ideatinn and behawionr

13.12Pg. 5
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Suicidal ideation and behaviowr have been reported in patients treated with antiepileptic medicinal
products in several indications. A meta-analysis of randomized placebo controlled studies of anti-epileptic
medicinal products has also shown a small increased risk of suicidal ideation and behaviour. The
mechanism of this risk is not known and the available data do not exclude the possibility of an increased

risk for pregabalin.

Therefore patients should be monitored for siens of suicidal ideation and behaviours and appropriate
treatment should be considered. Patients (and caresivers of patients) should be adwvised to seek medical

advice should signs of suicidal ideation or behaviour emeree.

; intectinal tract functi

There are post-marketing reports of events related to reduced lower eastrointestinal tract function {e.e.,
intestinal obstruiction, paralytic ileus, constipation) when preeabalin was co-administered with medicinal
products that hawe the potential to produce constipation, such as opioid analsesics. When pregabalin and
opioids will be used in combination, measures to prevent constipation may be considered (espedally in

female patients and elderly).

- i
Cases of misuse, abuse and dependence hawe been reported. Caution should be exercised in patients
with a history of substance abuse and the patient should be monitored for symptoms of pregabalin
misuse, abuse or dependence (development of tolerance, dose escalation, dnig-secking behaviour hawve

been reported).

Encephalopathy
Cases of encephalopathy have been reported, mostly in patients with underlying conditions that may

precipitate encephalopathy.
4.5 Interaction with other medicinal products and other forms of interaction

Since pregabalin is predominantly excreted unchaneged in the urine, underenes negligible metabolism in
humans (<2% of a dose recovered in urine as metabolites), does not inhibit drog metabolism in vitro, and

is not bound to plasma proteins, it is unlikely to produce, or be subject to, pharmacokinetic interactions.

I vivo shuel .

Accordinely, in in vive studies no dinically relevant pharmacokinetic interactions were observed between
pregabalin and phenytoin, carbamazepine, valproic acid, lamotricine, sabapentin, lorazepam, cxycodone
or ethanol. Population pharmacokinetic analysis indicated that oral antidiabetics, divretics, insulin,
phenobarkital, tiagabine and topiramate had no clinically significant effect on pregabalin clearance.

0 , . hi ,

Co-administration of pregabalin with the oral contraceptives norethisterone and/or ethinyl oestradiol does

not influence the steady-state pharmacokinetics of either substance.

1312Pg. 6
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Central nervous system influencing medical products
Pregabalin may potentiate the effects of ethanol and lorazepam. In controlled clinical trials, multiple oral

doses of pregabalin co-administered with oxycodone, lorazepam, or ethanol did not result in clinically
important effects on respiration. In the postrmarketing experience, there are reports of respiratory failure
and coma in patients taking pregabalin and other central nervous system (CNS) depressant medicinal
products. Pregabalin appears to be additive in the impairment of cognitive and eross motor function
cansed by

oxycodone.

Interactions and the elderly

Mo specific pharmacodynamic interaction studies were conducted in elderly volunteers. Interaction

studies have only been performed in adults.
4.6 Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

As the potential risk for humans is unknown, effective contraception must be used in women of

childbearing potential.

Preenancy
There are no adequate data from the use of pregabalin in pregnant women. Studies in animals hawe

shown reproductive tosdcity. The potential risk for humans is unknown.

Pregabalin Teva should not be used during preenancy unless clearly necessary (if the benefit to the
mother clearly outweighs the potential risk to the foetus).

Breast-feedine

Pregabalin is excreted into human milk (see section 5.2). The effect of pregabalin on newborns/infants is
unknown. A decision must be made whether to discontinue breast-feeding or to discontinue pregabalin
therapy taking into account the benefit of breast-feeding for the child and the benefit of therapy

for the woman.

Eertil
There are no clinical data on the effects of pregabalin on female fertility.

In a clinical trial to assess the effect of pregabalin on sperm motility, healthy male subjects were exposed
to pregabalin at a dose of 600 me/day. After 3 months of treatment, there were no effects on sperm
motility.

A fertility study in female rats has shown adverse reproductive effects. Fertility studies in male rats have
shown adverse reproductive and developmental effects. The clinical relevance of these findines is

unknown (see section 5.3).

13.12Pg 7
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4.7 Effects on ability to drive and use machines

Pregabalin Tewva may have minor or moderate influence on the ability to drive and use machines.
Pregabalin Teva may cause dizziness and somnolence and therefore may influence the ability to drive or
use machines.

Patients are adwvised not to drive, operate complex machinery or engage in other potentially hazardous

activities until it is known whether this medicinal product affects their ability to perform these activities.
4.8 Undesirable effects

The pregabalin dinical prograrmme involved owver 8300 patients who were exposed to pregabalin, of
whom ower 5600 were in double-blind placebo controlled trials. The most commonly reported adwerse
reactions were dizziness and somnolence. Adverse reactions were usually mild to moderate in intensity.
In all controlled studies, the discontinuation rate due to adverse reactions was 12% for patients receiving
pregabalin and 59% for patients receiving placebo. The most common adverse reactions resulting in

discontinuation from pregabalin treatment egroups were dizziness and somnolence.

In table 2 below all adverse reactions, which occurred at an incidence ereater than placebo and in more
than one patient, are listed by class and frequency (wery common (21/10); common (21/100 to <1/10);

uncommon (21/1,000 to <1/100); rare (21/10,000 to <1/1,000); very rare (< 1/10,000), not known (cannot
be estimated from the available data). Within each frequency erouping, undesirable effects are presented

in order of decreasing serionsness.

The adverse reactions listed may also be associated with the underlying disease and/or concomitant

medicinal products.

In the treatment of central neuwropathic pain due to spinal cord injury the incidence of adverse reactions

in general, CNS adwverse reactions and espedally somnolence was inaeased (see section 4.4).
Additional reactions reported from post-marketine experience are included in italics in the list below.

Table 2. Pregabalin adwverse drug reactions

System Organ Class Adwverse drug reactions

Infections and infestations
Cormmon Nasopharyngitis

Blood and lymphatic systermn disorders
Uncommaon Neutropenia

Immune systern disorders

Uncommaon Hypersensitivity
Rare Angioedema, allergic reaction
Metabolism and nutrition disorders
Cormmon Appetite increased
Uncommaon Anorexia, hypoelycaemia
SPC 1.312Pg. 8
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Psychiatric disorders
Common

Uncommon

Rare

Euphoric mood, confusion, iritability, disorientation,
insomnia, libido decreased

Hallucination, panic attack, restlessness, asitation,
depression, depressed mood, elevated mood,
ageression , mood swines, depersonalisation, word
finding difficulty, abnormal dreams, libido
increased, anoregasmia, apathy

Disinhibition

Mervous system disorders
Very Common
Common

Uncommaon

Rare

Dizziness, somnolence, headache

Atanda, coordination abnormal, tremor, dysarthiia,
amnesia, memory impairent, disturbance in
attention, paraesthesia, hypoaesthesia, sedation,
balance disorder, lethargy

Syncope, stupor, myoadlonus, loss of consciousness,
psychomotor hyperactivity, dyskinesia, dizziness
postural, intention tremor, nystagmus, cognitive
disorder, mental impairment, speech disorder,
hyporeflexia, hyperaesthesia, buming sensation,
ageusia, malaise

Convulsions, parosmia, hypokinesia, dyseraphia

Eye disorders
Common
Uncommaon

Rare

Vision blured, diplopia

Peripheral vision loss, visual disturbance, eye
swelling, visual field defect, visual acuity reduced,
eye pain, asthenopia, photopsia, dry eye,
lacrimation increased, eye initation

Wision loss, keratitis, oscillopsia, altered visoal
depth perception, nydriasis, strabismus, visual
brichtness

Ear and labyrinth disorders
Commaon

Uncommaon

Wertigo

Hyperacusis

Cardiac disorders

Uncommaon

Rare

Tachycardia, atrioventricular block first deeree,
sinus bradycardia, congestive heart failure

QT prolongation, sinus tachycardia,

sinus arrhythmia

Vascular disorders
Uncommon

Hypotension, hypertension, hot flushes, flushing,

peripheral coldness

Respiratory, thoracic and mediastinal disorders

13.12Pg 9
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Uncommaon

Rare

Dyspnoea, epistasds, cough, nasal coneestion,
rhinitis, snorine, nasal dryness
Pulmonary oedema, throat tishtness

Gastrointestinal disorders
Common

Uncommon

Rare

Womiting, nausea, constipation, diarrhoea,
flatulence, abdominal distension, diy mouth
Gastrooesophageal reflix disease, salivary
hypersecretion, hypoaesthesia oral

Ascites, pancreatitis, swollen tongue, dysphacia

Skin and subcutaneous tissue disorders
Uncommaon
Rare

Rash papular, urticaria, hyperhidrosis, pruritus
Stevens Johnson syndrome, cold sweat

Musculoskeletal and connective tissue disorders
Common

Uncommaon

Rare

Muscle cramp, arthralgia, back pain, pain in imb,
cervical spasm

Joint swelling, myalgia, muscle twitching, neck pain,
muscle stiffness

Rhabdormyolysis

Renal and urinary disorders
Uncommaon
Rare

Urinary incontinence, dysuria
Renal failure, oliewia, wrinary retention

Reproductive system and breast disorders
Common

Uncommon

Rare

Erectile dysfunction

Sexuial dysfunction, ejaculation delayed,
dysmenorrhoea, breast pain
Amenorrhoea, breast discharge, breast
enlargement, gynaecomastia

General disorders and administration site
conditions
Common

Uncommaon

Oedema peripheral, cedema, gait abnormal, fall,
feeling drunk, feeling abnormal, faticue
Generalised oedemna, face oedema, chest tightness,

pain, pyrexda, thirst, chills, asthenia

Imvestigations
Common

Uncommaon

Rare

Weight increased

Blood creatine phosphokinase increased, alanine
aminotransferase increased, aspartate
aminotransferase increased, blood ¢lucose
increased, platelet count decreased, blood
creatinine

increased, blood potassiom decreased, weight
decreased

White blood cell connt decreased

1.3.1.2Pg. 10
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After discontinuation of short-term and lone-term treatment with preeabalin withdrawal symptoms hawve
been observed in some patients. The following reactions hawve been mentioned: insomnia, headache,
nausea, anxiety, diarrhoea, flu syndrome, comailsions, nervonsness, depression, pain, hyperhidrosis and
dizziness, sugeestive of physical dependence. The patient should be informed about this at the start of

the treatment.

Concerning discontinuation of lone-term treatment of preeabalin, data sueeest that the incidence and

severity of withdrawal symptoms may be dose-related.
Paediatric population

The pregabalin safety profile observed in two paediatric studies (pharmacokinetic and tolerability study,
n=65; 1 year open label follow on safety study, n=54} was similar to that observed in the adult studies
(see sections 4.2, 5.1, 5.2).

4.9 Overdose

In the post-marketing experience, the most commenly reported adverse reactions observed when
preeabalin was taken in overdose included somnolence, confusional state, aeitation, and restlessness.
In rare occasions, cases of coma have been reported.

Treatment of pregabalin overdose should include general supportive measures and may include

haemodialysis if necessary (see section 4.2 Table 1).

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic eroup: Antiepileptics, other antiepileptics, ATC code: NO3AX16.

The active substance, pregabalin, is 3 ecamma-aminobutyric acid analoeue ((S}-3-aminomethyl)-5-

methylhexanoic acid).

Mechanism of action

Pregabalin binds to an awsdliary subunit (az-0 protein) of voltase-gated calcium channels in the central

Nervous System.

Clinical Efficacy and safety

. o

Efficacy has been shown in trials in diabetic neuropathy, post herpetic neuraleia and spinal cord injury.

Efficacy has not been studied in other models of neuropathic pain.

1.3.1.2Pg. 11
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Pregabalin has been studied in 10 controlled dlinical trials of up to 13 weeks with twice a day dosing (BID)
and up to 8 weeks with three times a day (TID) dosine. Overall, the safety and efficacy profiles for BID and

TID dosing regimens were similar.

In clinical trials up to 12 weeks for both peripheral and central neuropathic pain, a reduction in pain was

seen by week 1 and was maintained throughout the treatment period.

In controlled clinical trials in peripheral nevropathic pain 35% of the pregabalin treated patients and 18%
of the patients on placebo had a 50% improvement in pain score. For patients not experiencing
somnolence, such an improvermnent was observed in 33% of patients treated with pregabalin and 18% of
patients on placebo. For patients who experienced somnolence the responder rates were 48% on

pregabalin and 16% on placebo.

In the controlled clinical trial in central neuropathic pain 229% of the Pregabalin treated patients and 7%

of the patients on placebo had a 50% improvement in pain score.

Adjunctive Treatment
Pregabalin has been studied in 3 controlled clinical trials of 12 week duration with either twice a day
dosing (BID} or three times a day (TID) dosing. Owverall, the safety and efficacy profiles for BID and TID

dosine resimens were similar.
A reduction in seizure frequency was observed by Week 1.
Paediatric population

The efficacy and safety of preeabalin as adjunctive treatment for epilepsy in paediatric patients below the
age of 12 and adolescents has not been established. The adwerse events observed in a pharmacokinetic
and tolerability study that enrolled patients from 3 months to 16 years of age (n=63) were similar to
those observed in adults. Results of a 1 year open label safety study in 54 paediatric patients from 3
months to 16 years of age with epilepsy indicate that the adwerse events of pyrexda and upper respiratory

infections were observed more frequently than in adult studies (see sections 4.2, 4.8 and 5.2)
Monotherapy (newly diagnosed patients)

Pregabalin has been studied in 1 controlled clinical trial of 56 week duration with twice a day dosing (BID).
Pregabalin did not achieve non-inferiority to lamotrigine based on the 6-month seizure freedom endpoint.

Pregabalin and lamotrigine were similarly safe and well tolerated.

. , iety D
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Pregabalin has been studied in 6 controlled trials of 4-6 week duration, an elderly study of 8 week
duration and a loneg-term relapse prevention study with a double blind relapse prevention phase of 6

months duration.

Relief of the symptoms of GAD as reflected by the Hamilton Anxiety Rating Scale (HAM-A) was observed
by Week 1.

In controlled clinical trials (4-8 week duration) 52% of the preeabalin treated patients and 38% of the
patients on placebo had at least a 50% improvement in HAM-A total score from baseline to endpoint.

In controlled trials, a higher proportion of patients treated with pregabalin reported blurred vision than
did patients treated with placebo which resolved in a majority of cases with continued dosing.

Ophthamologic testing (including visual acuity testing, formal visual field testine and dilated funduscopic
examination) was conducted in owver 3600 patients within controlled clinical trials. In these patients, visual
acuity was reduced in 6.5% of patients treated with pregabalin, and 4.8% of placebo-treated patients.
Visual field changes were detected in 12.4% of pregabalin-treated, and 11.7% of placebo-treated patients.

Funduscopic chaneges were observed in 1.7% of pregabalin-treated and 2.1% of placebo-treated patients.
5.2 Pharmacokinetic properties

Pregabalin steady-state pharmacokinetics are similar in healthy wolunteers, patients with epilepsy
receiving anti-epileptic dnigs and patients with chronic pain.

Absorption

Pregabalin is rapidly absorbed when administered in the fasted state, with peak plasma concentrations
occurring within 1 hour following both single and multiple dose administration. Pregabalin oral
binavailability is estimated to be 290% and is independent of dose. Following repeated administration,
steady

state is achieved within 24 to 48 howrs. The rate of pregabalin absorption is decreased when eiven with
food resulting in a decrease in Crnax by approximately 25-30% and a delay in tmax to approxmately 2.5
hours.

However, administration of pregabalin with food has no clinically significant effect on the extent of

pregabalin absorption.

Distrib tion

In preclinical studies, pregabalin has been shown to cross the blood brain barrier in mice, rats, and
monkeys. Pregabalin has been shown to cross the placenta in rats and is present in the milk of lactating
rats. In humans, the apparent volume of distribution of pregabalin following oral administration is

approximately 0.56 ke, Pregabalin is not bound to plasma proteins.

i : -
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Pregabalin undereoes neglisible metabolism in humans. Followine a dose of radiolabelled preeabalin,
approximately 98% of the radinactivity recovered in the urine was unchaneged pregabalin. The N-
methylated derivative of pregabalin, the major metabolite of pregabalin found in urine, accounted for
0.9% of the dose. In preclinical studies, there was no indication of racemisation of pregabalin 5-

enantiomer to the R-enantiomer.

Pregabalin is eliminated from the systemic dirculation primarily by renal excretion as unchanged dmig.
Pregabalin mean elimination half-life is 6.3 hours. Pregabalin plasma clearance and renal clearance are
directly proportional to creatinine dlearance (see section 5.2 Renal impairment). Dose adjustment in

patients with reduced renal function or undereoing haemodialysis is necessary (see section 4.2 Table 1).

Linearity/non-linearity

Pregabalin pharmacokinetics are linear over the recommended daily dose ranee. Inter-subject
pharmacokinetic variability for pregabalin is low (<20%). Multiple dose pharmacokinetics are predictable
from single-dose data. Therefore, there is no need for routine menitoring of plasma concentrations of

pregabalin.

Gender
Clinical trials indicate that gender does not have a clinically significant influence on the plasma

concentrations of pregabalin.

Renal impai
Pregabalin clearance is directly proportional to creatinine clearance. In addition, pregabalin is effectively
removed from plasma by haemodialysis (followine a 4 hour haemodialysis treatment plasma pregabalin
concentrations are reduced by approximately 50%). Because renal elimination is the major elimination
pathway, dose reduction in patients with renal impairment and dose supplementation following

haemadialysis is necessary (see section 4.2 Table 1).

Mo specific pharmacokinetic studies were camied out in patients with impaired liver function. Since
pregabalin does not undergo significant metabolism and is excreted predominantly as unchanged drug in
the urine, impaired liver function would not be expected to significantly alter pregabalin plasma

concentrations.
Paediatric population

Pregabalin pharmacokinetics were evaluated in paediatric patients with epilepsy (age eroups: 1 to 23
months, 2 to 6 years, 7 to 11 years and 12 to 16 years) at dose levels of 2.5, 5, 10 and 15 me/ke/day in a
pharmacokinetic and tolerability study.

SPC 1.3.1.2Pg. 14

Pregabalin Teva 25, 50, 75, 150 TenuEan1sUsEiiunyidousisuenatuansisas i 32/36



After oral administration of preeabalin in paediatric patients in the fasted state, in eeneral, time to reach
peak plasma concentration was similar across the entire age eroup and occurred 0.5 hours to 2 howrs

postdose.

Pregabalin Cmax and AUC parameters increased in a linear manner with increasing dose within each age
group. The AUC was lower by 30% in paediatric patients below a weight of 30 ke due to an increased
body weight adjusted clearance of 43% for these patients in comparison to patients weighing 230 ke

Pregabalin terminal half-life awveraged about 3 to 4 hours in paediatric patients up to 6 years of ace, and 4

to & howurs in those T years of age and older.

Population pharmacokinetic analysis showed that creatinine clearance was a significant covariate of
pregabalin oral clearance, body weight was a sienificant covariate of pregabalin apparent oral volume of
distriba tion, and

these relationships were similar in paediatric and adult patients.

Pregabalin pharmacokinetics in patients younger than 3 months old have not been studied (see sections

4.2 48 and 5.1).

Elderly {over 65 years of age

Pregabalin clearance tends to decrease with increasing age. This decrease in pregabalin oral clearance is
consistent with decreases in creatinine clearance associated with increasing age. Reduction of pregabalin
dose may be required in patients who have age related compromised renal function (see section 4.2
Table 1).

Breast-feedine mothers

The pharmacokinetics of 150 me preegabalin given every 12 hours (300 me daily dose) was evaluated in 10
lactating women who were at least 12 weeks postpartum. Lactation had little to no influence on
pregabalin

pharmacokinetics. Pregabalin was excreted into breast milk with average steady-state concentrations
approsdmiately 76% of those in matemal plasma. The estimated infant dose from breast milk (assumine
mean milk consumption of 150 ml/ke/day) of wornen receiving 300 me/day or the maximum dose of

600 me/day would be 0.31 or 0.62 me/ke /day, respectively. These estimated doses are approxdmately 7%
of the total daily maternal dose on a me/ke basis.

5.3 Preclinical safety data

In conventional safety pharmacology studies in animals, pregabalin was welltolerated at clinically relevant
doses. In repeated dose toxicity studies in rats and monkeys CNS effects were observed, including
hypoactivity, hyperactivity and ataxda. An increased incidence of retinal atrophy commonly observed in
aged albino rats was seen after lone term exposure to pregabalin at exposures 2 5 times the mean

human exposure at the maxinmum recommended clinical dose.
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Pregabalin was not teratoeenic in mice, rats or rabbits. Foetal toxicity in rats and rabbits occurred only at
exposures sufficiently abowve human exposure. In prenatal/postnatal toxicity studies, preeabalin induced
offspring developmental toxicity in rats at exposures >2 times the maximum recommended human

exposure.

Adverse effects on fertility in male and female rats were only observed at exposures sufficiently in excess
of therapeutic exposure. Adverse effects on male reproductive oreans and sperm parameters were
reversible and ocaurred only at exposures sufficiently in excess of therapeutic exposure or were
associated with spontaneo s desenerative processes in male reproductive organs in the rat. Therefore the

effects were considered of little or no dlinical relevance.
Pregabalin is not eenotoxic based on results of a battery of in vitro and in vivo tests.

Twiomyear carcinogenicity studies with pregabalin were conducted in rats and mice. No tumours were
obsenved in rats at exposures up to 24 times the mean human exposure at the maximum recommended
clinical dose of 600 me/day. In mice, no increased incidence of tumours was found at exposures similar to
the mean human exposure, but an increased incidence of haemangiosarcoma was observed at higher
exposures. The non-eenotosdc mechanism of pregabalin-induced tumour formation in mice involwves
platelet chanees and associated endothelial cell proliferation. These platelet changes were not present in
rats or in humans based on short term and limited long term clinical data. There is no evidence to

suggest an associated risk o humans.

In juvenile rats the types of toxicity do not differ qualitatively from those observed in adult rats.
However, juvenile rats are more sensitive. At therapeutic exposures, there was evidence of CNS clinical
signs of hyperactivity and brnsdsm and some chaneges in growth (transient body weight ¢ain suppression).
Effects on the oestrus cycle were observed at 3-fold the human therapeutic exposure. Reduced acoustic
startle response was observed in jivenile rats 1-2 weeks after exposure at »2 times the human
therapeutic exposure. Nine weeks after exposure, this effect was no loneer observable.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Capsules content:

Mannitol

Pregelatinised maize starch

Talc

Capsules shell:

Titanium dioxide (E171)

Gelatin

Yellow iron oxdde (E172)

Red iron oxdide (E172) (Pregabalin Teva 75 only)
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Printing Ink:
Shellac

Propylene Glycol
Black lron Owide (E172)

Potassium Hydroxide

6.2 Incompatibilities
Mot applicable.

6.3 Shelf life
Pregabalin Teva 25: 2 years

Pregabalin Teva 50: 2 years

Pregabalin Teva 75: 3 years

Pregabalin Teva 150: 3 years

6.4 Special precautions for storage

This medicinal product does not require any spedial storage conditions.
6.5 Nature and contents of container

Blister pack (Al/PVC) 7, 14 capsules per blister and 1, 2, 3, 4, 8, 10, 12 blisters per carton
6.6 Special precautions for disposal

Mo special requirernents for disposal.

7. MARKETING AUTHORISATION HOLDER

Silom Medical Co., Ltd. Bangkok, Thailand

8. MARKETING AUTHORISATION NUMBER(S)

Pregabalin Teva 25:

Pregabalin Teva 50

Pregabalin Teva 75:

Pregabalin Teva 150;

9. Date of authorization

SPC
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10. DATE OF REVISION OF THE TEXT

5/8/2019
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